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Recommendations on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests

and Criteria (ST/SG/AC.10/11/Rev.7, 38.3)

BRelE CRTakiyzsigilts RRAsEFM) $-EiR, 38.3 W

Client Information 2/ {2 &

Applicant Dongguan City Baijiaying Electronic Technology Co., Ltd.
TR ARFETAER B TR R A A
Applicant Address No. 4, Jufu Road, Xin'an, Chang'an Town, Dongguan City, Guangdong, China
ZAE AL I HRBRET KN ZEm® 4 5
Trade Mark
P b -
Manufacturer Dongguan City Baijiaying Electronic Technology Co., Ltd.
)3 R ARETAER B TR R A A
Manufacturer Address No. 4, Jufu Road, Xin'an, Chang'an Town, Dongguan City, Guangdong, China
il i i ik I HRBRET KN ZEmR 4 5
CO”;% %L_’,gber 13652427727
;%n%?%g 545561510@qq.com
Website
25w Pk B

Sample Information &5 E B

Name of Sample

Rechargeable Li-ion Battery

FE il 2R A 78 FLA S L
Model 18650 2000mAh 3.7V
5
Ratings

3.7V, 2000mAh, 7.4Wh
Firg

Appearance Blue
AU k)

Sample Size HZ @*EEH

FE i ]RT 18.4*66.7mm

Test Sample No.
IURE 5

Hiith/Battery: 211231233-B01~211231233-B18;
H1.t5/Cell: 220131259-C01~220131259-C30
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Test Items MR H

® 1 cycle 50% charged. 1 XIEH 2 JG 75 H 50%:;

Testing sample condition code JAEE iR A4CHD «
(D 1 cycle fully charged. 1 X1 2 J& 584 76 .

Clause Name of Test Items Conclusion Remarks
] MR H 475 (i % E
38.3.4.1 Altitude simulation Pass _
T i ) it
38.3.4.2 Thermal test Pass B
T2 I A i
38.3.4.3 Vibration Pass .
T3 Yezh bihu
38.3.4.4 Shock Pass .
38.3.4.5 External Short- circuit Pass .
5 SR i
38.3.4.6
Pass 18650 Cell
2 >
o X Impact ##i#;  [] Crush $5/% s 18650 .t
38.3.4.7 Overcharge Pass .
17 eaE gL it
38.3.4.8 Forced discharge Pass .
T8 oL jiid
Remark £

@ 25 cycle fully charged. 25 RAEF 2 J& 56 4 75 H;
(3 1 cycle fully discharged. 1 IX{E¥F 2 5 52 4 @ 25 cycle fully discharged. 25 IR 1E¥F 2 J& 56 4 U 5
® 25cycle 50% charged. 25 G 2 J5 78 H 50%:;

Test Conclusion &#

After testing, the sample meets the standard requirements.

SR, ZRER TR TR

Tested by:
George Hou

Fhu: B
Title: Test
engineer
R Wk T
T

Georger hew

T IUH R

Reviewed by:
Andre Yu

% &P

Title: Project
handler

Approved by:
Peter Pan

feifE: RS
Title:
Manager
Rff: 4 3
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T.1 Altitude Simulation 7= Bl

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5°C)

B B AT AR IR B N20+5°C. KA E 1A K T11.6kpaf i 348535 I A7 AN/ F-6h.

IAcceptance criteriaiZ 32

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

T Jo L o iR TR LR T KIS AR BRI A PR T RS AN TR T B
£ 1790% .

Sample No. Sam_ple Weight 1 %E(g) Weight Voltage (V) I?)?rrc(:eesri]cgigtla Results
B g C\Orlld‘ltlgll Beforg\ lest After Test ELO.:S.S . BeTO(e lest After Test Voltage 4
FERCRAS | MR Al MR REME% R M S5 5% 4 T %
BO1 ©) 47.328 47.327 0.002 4.196 4.195 99.976 A, B
B02 ©) 47.832 47.832 0.000 4.196 4.196 100.000 A, B
B0O3 ©) 47.276 47.275 0.002 4.195 4.194 99.976 A, B
B0O4 ©) 47.634 47.632 0.004 4,193 4.191 99.952 A, B
B05 ©) 47.762 47.761 0.002 4,194 4.193 99.976 A, B
B06 ® 47.486 47.485 0.002 4,192 4.191 99.976 A, B
BO7 ® 47.675 47.675 0.000 4,195 4.195 100.000 A, B
B08 @ 47.519 47.518 0.002 4.193 4.192 99.976 A, B
B09 ® 47.811 47.811 0.000 4.194 4.194 100.000 A, B
B10 ® 47.447 47.446 0.002 4.193 4.192 99.976 A, B

Results/ 45 3

A - No leakage, No venting, No disassembly, No rupture, No fire. o~ i< . TEREZ.
T Ko

B - Voltage of each test cell or battery after testing is not less than 90% of its voltage immediately prior
to this procedure. il iz /5 FEL & AMK T FT FELE190%
C - Others (please explain). L& .
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T.2 Thermal test JBERK

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20+5°C).

KR IET222° CIMIREE I E /06N, ARJEIRAE-40+2° CRIFEEHHSCE 206~/ .
i B P e K TR N [R] 930438 o WILAEIA 100K, 55 WA i ilEE20£5° CRFREE i B 24/

For large cells and batteries, The duration of exposure to the test temperature extremes should be at
least 12 hours.

X ORHUES, A il A IR PSR I TR B 124/

IAcceptance criteria B2 #EN:
No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

T oM Ter i TR LR TEE KBS AL B I (T i H T AN 0 R i
/£ 1790%

Sample No. Sam_ple Weight L %E(g) Weight Yoltage BIL(Y) Ij)?rrceesri]giig? Results
RE L C‘or;d‘ltl‘ojr; Befor‘e ;I;est After Test ELoﬂss . Be‘fote‘ lest After Test Voltage gt
FEARIRAS | AT MbjE  PRESKR%|) IR WS | 5 om0
BO1 ® 47.327 47.288 0.082 4.195 4.149 98.903 A B
B02 @® 47.832 47.792 0.084 4.196 4.148 98.856 A B
B03 ® 47.275 47.234 0.087 4.194 4.149 98.927 A B
B04 ® 47.632 47.592 0.084 4.191 4.146 98.926 A B
B05 ® 47.761 47.719 0.088 4.193 4.147 98.903 A B
B06 @ 47.485 47.444 0.086 4.191 4.145 98.902 A B
BO7 @ 47.675 47.638 0.078 4.195 4.148 98.880 A B
BO8 @ 47.518 47.478 0.084 4.192 4.144 98.855 A B
B09 @ 47.811 47.773 0.079 4.194 4.146 98.856 A B
B10 @ 47.446 47.406 0.084 4.192 4.143 98.831 A B

Results/ 453

A - No leakage, No venting, No disassembly, No rupture, No fire. o~ it <. T, TR,
T Ko

B - Voltage of each test cell or battery after testing is not less than 90% of its voltage immediately prior
to this procedure. it /5 AL AN T I3 1T L% 1190% o

C - Others (please explain). L& .
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T.3 Vibration #&3}

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
cell. One of the directions of vibration must be perpendicular to the terminal face. /Ff i 47 24 [ b 22 35 76 4R
Sie G L. WRhLLEZB A, WTHZEINA200Hz, SREIA I BI7THZ—ANMEIR, — MEFRRFLE15%
Bl o XA i A = A B AR L 7 ) B AT 3N/ NI 20K AR . BEANIR BN 7 ) 0 200 A L L PR T
For cells and small batteries Xt H A1/ i jth:

From 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 8 gn
occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is
increased to 200 Hz.

XS A: NTHZIT IR DR FF 1 gn i) s R I 2 BB A 9 18Hz, AR5 KR IR CRFFE0.8mm (SR F£1.6
mm) R INATER B 2 B KN E R IR B8gn (ML) A50HZ),  H B K iE B AR RE7E8gn L BT R 1 Jin %1200 Hz.
For large batteries X}~k Bt

From 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn
occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is
increased to 200 Hz.

XSEAAIA: NTHZIT IR PR ER 1 gn i KD BB A 9 18Hz, AR5 KRl fR$57E0.8mm (ki F4£1.6
mm) JERE IR BB ORI LA B 2gn (B2 H25Hz), K K INd B2 R4 7E 2gn B 2514 1 n 3]
200Hz.

IAcceptance criteriafEs2#EN:

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

T TS T OB LA ST KR s BB I 5 6 H s AR T i
J£1190% .

Sample No. Sa”!"?'e Weight Fi2(o) Weight Yoliage LE(Y) F;?rrceesri](;ig? Results
B g C\Orl.d\ltl‘oj: Be‘for‘e Test After Test ELODSS . Before Test After Test Voltage | #:i
FERCIRAS | KA MG PREBKE% M5 5 2 1 TE%
BO1 @ 47.288 47.287 0.002 4.149 4.148 99.976 A, B
B02 ® 47.792 47.792 0.000 4.148 4.146 99.952 A, B
BO3 ® 47.234 47.233 0.002 4.149 4.148 99.976 A, B
B04 ® 47.592 47.591 0.002 4.146 4.146 100.000 A, B
BO5 ® 47.719 47.717 0.004 4147 4.145 99.952 A, B
B06 @ 47.444 47.443 0.002 4.145 4.144 99.976 A, B
BO7 ©) 47.638 47.636 0.004 4.148 4.146 99.952 A, B
BO8 @ 47.478 47477 0.002 4144 4.144 100.000 A, B
B09 @ 47.773 47.773 0.000 4.146 4.145 99.976 A, B
B10 ©) 47.406 47.405 0.002 4143 4.142 99.976 A, B

Results/ 44

A - No leakage, No venting, No disassembly, No rupture, No fire. TiRiK. Tl oM. TohEiZ.
Tk Ko

B - Voltage of each test cell or battery after testing is not less than 90% of its voltage immediately prior
to this procedure. a5 HL AN T I HT L% 190% o

C - Others (please explain). L& .
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T.4 Shock M7

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6 milliseconds. Alternatively, large cells may be subjected to a
half-sine shock of peak acceleration of 50 gn and pulse duration of 11 milliseconds. Each battery shall be
subjected to a half-sine shock of peak acceleration depending on the mass of the battery. The pulse duration
shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below are
provided to calculate the appropriate minimum peak accelerations.

ARG ] B FE AR R AR F it/ RS RE i, B i L 20 2 WA AR NS 132 04 150gn AR bk Rf 482 IF 1) oAy
Bms I IETX T, S3oh, KA P N 1% 28 52 WA N i 22 J950gn BL K kR I T) D9 1 1mis 2 TE 5% e
7 A AN IR 32 B — > IE 52 s AW DN P2 R T rE T BT B ) TN R, Bk RSN E) 6%
Fh, T ORI, BRI RN 112280 . TR AR 2 SR SR 1 2 ) d /N DI 2

Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

BEAN MR i A = A FAR 2 B PR 22 7 A Y IR D7 M 482 = ikaidy, BB (R OJT M4 = 1k
i, EStaZA8k .
IAcceptance criteriafEs2#EN:

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

TR ot < T JERER VAL TCAE KBS B b G AR T B P LS AN T I T T %
J£1190% .

Sample No. Sa”??'e Weight A %{g) Weight Voitags SFE(V) Z?rr((:eesri]ctiig? Results
B g Cprlld‘ltl‘ojrl BefOTe‘ lest After Test ELOE.SS . Before lest After Test Voltage shm
FERCRAS | R Al MR REMEY% R M S5 5 4 TR %
BO1 ©) 47.287 47.286 0.002 4.148 4147 99.976 A, B
B02 ©) 47.792 47.792 0.000 4.146 4.146 100.000 A, B
B0O3 ©) 47.233 47.232 0.002 4,148 4147 99.976 A, B
B0O4 ©) 47.591 47.591 0.000 4.146 4.145 99.976 A, B
B05 ©) 47.717 47.716 0.002 4.145 4143 99.952 A, B
B06 @ 47.443 47.442 0.002 4.144 4.144 100.000 A, B
BO7 ® 47.636 47.634 0.004 4.146 4.145 99.976 A, B
B08 ® 47.477 47.476 0.002 4.144 4.143 99.976 A, B
B09 ® 47.773 47.773 0.000 4.145 4.145 100.000 A, B
B10 ® 47.405 47.404 0.002 4142 4.141 99.976 A B

Results/ 44

A - No leakage, No venting, No disassembly, No rupture, No fire. ToiR. T <. L. TEHEE.
T Ko

B - Voltage of each test cell or battery after testing is not less than 90% of its voltage immediately prior
to this procedure. a5 HL AN T I HT L% 190% o

C - Others (please explain). 3L & .
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T.5 External short circuit #Mp4E &

The samples were shall be heated for a period of time noted below, to reach a homogeneous stabilized
temperature of 57 £ 4°C, measured on the external case:

D RE Sk B A Ra E MIARTE RS : 57 + 4°C, FERL T AEILIAEE T 25— BUrtal.

X] Small cells and small batteries: 6 hours. /) B, &5 /)8 H s 55 /1 5 526 /1N

[] Large cells and large batteries: 12 hours. k H it Fl K B it 25 /0 B #2127/

] hours, assessed depended on the size and design of the sample. NI, AR R R
URARELIED

'The samples were then subjected to a short circuit condition with a total external resistance of less than 0.1
ohm, until:

SR RERE i I SO0 /N T O A RRGR F0 A ELBEL [P B AT JEL B, L

For Small cells, small batteries and large cells/)NHLES, 7N AT R HE:
1 hour after the external case temperature of sample has returned to 57 + 4°C.
FERAPRIRE R E 257 + 4° CZJERFFE MRS 1/ LU L,
For Large batteries K Hiith:
After the external case temperature of sample has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

B AR BE T B Tl S R T — 2, IR FFIR T 128U

IAcceptance criteriafZ sz #E N
The external temperature does not exceed 170°C, and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

R R IR A I 170C , AP AT g G 6h WS RE oo . o BB KR KA.

Sample No. Sample Condition | Voltage Before Test | Maximum Temperature Results
B g 5 FERIRES IGCHT U (V) i (C) S
BO1 @ 4147 58.1 A B
B02 ® 4.145 57.7 A B
B03 ® 4.146 58.0 A B
B04 ® 4.145 57.9 A B
B05 ® 4.143 58.2 A B
B06 @ 4.144 58.0 A B
B07 @ 4.145 58.3 A B
B08 @ 4.142 57.8 A B
B09 @ 4.144 58.1 A B
B10 &) 4.141 58.2 A, B

Results/ 45 %
A - No disassembly, No rupture, No fire during the test and within six hours after the test.. i o fl1 45 R 5
BhIN I GERE e i o, BB KRR A
B - The external temperature does not exceed 170C . Fijth F i i B A #5iE170C .
C - Others (please explain). L& .
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T.6 Impact &3 / Crush %

X] Impact #; (Applicable to cylindrical cells greater than or equal to 18 mm in diameteri&f TEAEX
T EET 18mm K E 7 i)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm+0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to
be placed across the centre of the sample. A 9.1 kg+0.1 kg mass is to be dropped from a height of 61+£2.5 cm
at the intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall
be oriented 90 degrees from the horizontal supporting surface. ¢ e — NG B H—EHEN
15.8 mm£0.1mm. K FEA/N F6ecm 316 A BRAN R A il AR 5, H— B 991 kg=0.1 kg I H ) A
61+2.5 cm (5 B 7 [ A i

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to
the longitudinal axis of the 15.8 mm0.1mm diameter curved surface lying across the centre of the test sample.
Each sample is to be subjected to only a single impact. 252 f# o5 (RS, NG N 5 P4 {2 P47 I 5 REE
R i 0 D EAR15.8 mm+0. 1mm S S B B o A — e e — ik
[ ] Crush #JE (Applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than
18 mm in diameteri& A FREE .. K. WH/AfESHNERARED 18mm KR #ils)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the
three options below is reached. Y4 i JBE PR AT 2 (8155 ., £ JJEEIRETINR, 258 —Mefil il bk s
KZ1J91.5cmls. HrlEFrgatiT, BRI =ML —:

(a) The applied force reaches 13kN+0.78kN; /jii il /7% #1]13kN+0.78kN

(b) The voltage of the cell drops by at least 100 mV; /£ i [ & R B& %2 100mV

(c) The cell is deformed by 50% or more of its original thickness. /H {128 FZ ik JE 46 5 B2 11150% LA L.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall
be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis. #AE B AR HEN LA B e B — THI it i o ZH AT/ MO 7 W b5 B2 S H 2%
T s o (BRI TP 8 DA 0 2 L 14 77 1) e .

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for
a further 6 h. The test shall be conducted using test cells or component cells that have not previously been
subjected to other tests. &3 MFE L #T A& A BT FE S, FEH R &5 — Wit o it 45 505 1 i 02 5 B WL SR 671N
Acceptance criteriafZ AN

The external temperature does not exceed 170°C, and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

H R T FEANEIE170C |, WA A4 G 6h AR FE R G il B, BB KRR

Sample No. Sample Condition | Voltage Before Test |Maximum Temperature Results
AL k] FERRE MElHT R (V) i (T) 45
Co1 ® 3.905 109.7 A, B
Co02 ® 3.900 127.5 A, B
C03 ® 3.894 1271 A B
Co04 ® 3.911 124.7 A B
C05 ® 3.909 116.4 A B
C06 ©® 3.904 128.3 A B
Cco7 ©® 3.903 122.1 A, B
Co8 ® 3.899 127.8 A, B
C09 ® 3.905 123.6 A, B
C10 ® 3.902 128.8 A, B

Results/ 45 3
A - No disassembly, No rupture, No fire during the test and within six hours after the test.Jlj i 41 F145 % j56h
WILEHE S C il o, o KR K E.
B - The external temperature does not exceed 170C . Hiith & 1fi iR & R A#E170C .
C - Others (please explain). 3L & .
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T.7 Overcharge 33 E78 B (Rt AN3E B AR

The charge current shall be twice the manufacturer's recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows:

FEZEIR T, LL 2 A5 il s EAR 10 e R 4R 78 B B AU AR it e L, RISt [y 24 /N o 0Py e /) F S
T

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of
the test shall be the lesser of two times the maximum charge voltage of the battery or 22V. /{1 5l i& i &
PRI 78 L ANER IS 18V, AR ) 5 /0 78 F PR H I ) 36 s R Y e K 7 L L M ) i B 2 22V 2 v
AINE -

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage. /{15 1l i 6 5 Hk 0 78 B HLUE B 18V, AP 5 /)N
75 HL HL T IV 1202 i 36 ) B PR PR e K 78 L LR 11 1.2 £ o

Tests were conducted at ambient temperature 20 £ 5°C. The duration of the test was 24 hours.
MRAEIA B IR BE N EAT, W RREE 24 /i),

Acceptance criteria 1% 32 #E N

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

PN ZE RS 7 RIS fE R R KR KE.

Sa\mt;lnlet l;llo. C\or;dit‘ion Voltég‘e (11: Before Test Ovceur;:rf;a:]t[ge O\:Ieorlctzggége Refults
FE b 25 FE b RAS MR HT (V) i 78 B (mA) 7S HLUE (V) g5 R
B11 @ 4.192 A
B12 @ 4.195 A
B13 ©) 4.193 A
B14 ©) 4.194 A
B15 ® 4.196 4000 84 A
B16 ® 4.195 A
B17 ® 4.193 A
B18 ® 4.194 A

Results/ 4

A - No disassembly and no fire during the test and within seven days after the test. Wlli{ - M5 4 )5 7 K AW
SRR CRR . R K IR R

B - Others (please explain). & .
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T.8 Forced Discharge 3&8# H

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

FEZW N, A EERAE 1 2V B AR B b AT om0, IR AR A 45 A D 46 F IR 9 13
ERSi RS I GEREN

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

R PR PR I I TR U P B ) 5 B KN T 2 R AR BORSRAS A RSO A SR A TS F N ] (/N )

WUE 25 BB DAWIAAE FIR (22 55)

Acceptance criteriaiZ 52 #EN:
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

P AN G AR 7 R A R E A . ol KGR .

Sample No. Condition Initial Discharge Current Voltage Before Test Results
FE i FEmRAS WL B (mA) A HT HLE (V) g5 R
C11 ® 3.227 A
C12 ® 3.222 A
C13 ® 3.236 A
Cc14 ® 3.225 A
C15 ® 3.231 A
Cc16 ® 3.234 A
c17 ® 3.227 A
Cc18 ® 3.233 A
C19 ® 3.220 A
C20 ® 3.232 A
C21 @ 2000 3.221 A
Cc22 @ 3.224 A
Cc23 @ 3.237 A
C24 @ 3.229 A
C25 @ 3.236 A
C26 @ 3.224 A
cz7 @ 3.235 A
Cc28 @ 3.228 A
C29 @ 3.234 A
C30 @ 3.227 A

Results/ 4
A - No disassembly and no fire during the test and within seven days after the test. Jlis H A1 45 3 57 R A W
SNSRI TR KIS KA.

B - Others (please explain).H &,
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REmEReport No.: BCTC2201300423B
Equipment List #&E#H

No.FF5 Name 4 # Model #] 5 Series No. R &% 5

His e 78 TBOEAX
1 Charging and Discharge
Tester

CDS 60V10A,

CTS 20V5A BCTC-BAT-003

FEL ARG e o 2 A DL 8
2 Ml Altitude Simulation GX-3020-Z BCTC-BAT-006
Tester

AR FPE IR E R e A

Temp & Humi. Chamber BTKS5-150C BCTC-BAT-009

RN

Vibration Tester EV103 BCTC-BAT-010

g o sl B8 L Shock

HSKT10 BCTC-BAT-011
Tester

I 4% B A R0 B
6 Thermal Control Short GX-6055-B5 BCTC-BAT-015
Tester

HL it A AL

BE- - -
Battery Impact Tester 5066 BCTC-BAT-020

L[k
IR VC480C+ BCTC-BAT-025
milliohmmeter

9 LR JJ1523BC

Electric Scale BCTC-BAT-034

2 I A
10 Multichannel AT4516 BCTC-BAT-036
temperature tester

% IR DA
11 Multichannel AT4516 BCTC-BAT-037
temperature tester

HLT B K

12 direct-current load

IT8512A+ BCTA-BAT-039

HLT B 3K

13 direct-current load

IT8512A+ BCTC-BAT-040

DC ELifit FL

14 DC direct-current

IT6502D BCTC-BAT-042

DC ELifit FL

15 DC direct-current

IT6502D BCTC-BAT-043

SRS

16 Digital Multimeter

uT139C BCTC-BAT-045

T DA EAES B AR TR A HE A A

Remark: The above equipment are within the calibration cycle.
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HREmAS/P.C.: 518103

{EE&/FAX : 0755-33229357
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